

# TEST CERTIFICATE

## Determination of the anti-slip property of floor coverings in workrooms and fields of activities with slip danger

Tested material: **PVC film with self adhesive**  
**Article No.:** GL-412  
**Form and size of the test specimen:** 1000 x 500 x 0,1 [mm]  
**Colour:** transparent  
**Surface:** unprofiled, fine raw embossed, matt-finished

Producer / Supplier: ATP Alltape Klebetechnik GmbH  
ATP-Allee 3  
99826 Mihla/Buchenau  
GERMANY

Applicant: **ATP adhesive systems AG**  
**Sihleggstraße 23**  
**8832 Wollerau**  
**SWITZERLAND**

Certificate number: 57341201.001

Test date: 24.05.2012

Sampling: Sent by the customer to the research institute

Test method: **DIN 51130** (edition 10/2010)  
"Testing of floor coverings; determination of the anti-slip property; workrooms and fields of activities with slip danger; walking method - ramp test"

Test result: **Average total acceptance angle:** 11,5°  
**Displacement volume:** not tested

Assessment: Classification group of anti-slip properties = R 10

**SÄUREFLIESNER-VEREINIGUNG E. V.**  
Institute for Wall and Floor Coverings  
Managing Director

Dr.-Ing. Erich H. Nolting

Großburgwedel, 01.06.2012  
Schu/ed

This test certificate is valid as long as there is no change in the above mentioned test-basis - for products which are identical to the test specimen. The report is given for 5 years (starting from test date). Publication and reproduction of this certificate is only allowed in unabridged form.

– Institut für Wand- und Bodenbeläge –  
**SÄUREFLIESNER-VEREINIGUNG E.V.**

Im Langen Felde 4, 30938 Burgwedel · Telefon (0 51 39) 99 82-0 · Telefax (0 51 39) 99 82-40 · E-Mail: info@saeurefliesner.de

Anerkannte Prüf-, Zertifizierungs- und Überwachungsstelle d. DIBt und DIN CERTCO, Berlin · Notifizierte Prüfstelle der Kommission der EU, Brüssel, Kenn-Nr. 1212

